2004-2005 E ENGINE ASM-4.6L V8 PART 5 MANIFOLDS & FUEL RELATED PARTS (LH2/4.6A) Cadillac SRX

2004-2005 E ENGINE ASM-4.6L V8 PART 5 MANIFOLDS & FUEL RELATED PARTS (LH2/4.6A)
PNCPart codeTitleQuantity
281 12565545 TUBE,PCV(CLEAN AIR TUBE) 01
283 12577168 TUBE,PCV(INCLS 284)(DIRTY AIR TUBE) 01
284 11570614 CLAMP,SPRINGBAND, 15 NOMINAL DIA, 15 THK, STL, ROBO(PART OF 283) 01
380 12583849 OUTLET,WAT(INCLS 382,387,908) 01
381 12590862 GASKET,WAT OTLT(ACDelco #251-2059) 02
382 12568102 FITTING,ENG COOL AIR BL HOSE(PART OF 380) 01
384 12566109 HOSE,RAD BYPASS 01
385 11516234 CLAMP,HOSE, SPRING BAND TYPE A,CLOSED DIA 37.2,FULL OPEN DIA 44.5-45.5(RAD BYPASS HOSE) 02
387 FITTING,HTR INL HOSE(PART OF 380)
388 11519172 BOLT,HFH,8X1.25X55,18 OD,22THD,8.8,GMW3359,6MM MATPOINT,REDUCED BODY(WAT OTLT) 01
500 19330172 MANIFOLD,INT(INTAKE DOES NOT NEED PRESSURE RELIEF VALVE)(INCLS 502,520,750,902,903)(ACDelco #19330172) 01
502 12571222 FITTING,P/B BOOS VAC TUBE(PART OF 500) 01
503 12579192 COVER,INT MANIF 01
503 12579193 COVER,INT MANIF 01
504 11588967 STUD, BALL W/HFH,M6X1X20.65, 14.2 O.D.,8.8, GMW3359(IGN COIL) 02
520 12557497 SEAL,UPR INT MANIF(PART OF 500)(FITS UNDER INTAKE MANIFOLD TO CYLINDER HEAD) 08
525 12580250 PLENUM,INT MANIF(INCLS 526) 01
526 CLAMP,INT MANIF TUBE(PART OF 525)
530 11588352 BOLT,INT MANIF(W/SPCR)(M6X1X48) 10
531 12557010 STUD,F/INJN FUEL RL(HEX,M6X1.022-M6X1.016,45MM TOTAL LENGTH)(3.275) 04
560 RAIL,SEQ M/PORT F/INJN FUEL(SEE GROUP 03.000 "FUEL INJECTOR RAIL" FOR DETAILED ILLUSTRATED VIEW)
590 12571212 SHIELD,UPR INT MANIF SIGHT(INCLS 595,596) 01
591 12600206 BRACKET,UPR INT MANIF SIGHT SHLD(INCLS 904) 01
592 03530297 NUT,HFH,M6X1,5.85THK,14.2 O.D.,10,ZOR(UPR INT MANIF SIGHT SHLD) 02
594 12567370 STUD,UPR INT MANIF SIGHT SHLD(M6X1X12)(3.265) 02
595 12567371 GROMMET,UPR INT MANIF SIGHT SHLD(PART OF 590)(36MM OD) 02
596 EMBLEM,INT MANIF CVR(PART OF 590)
600 12638981 MANIFOLD,EXH(W/3WAY CTLTC CONV)(INCLS 626,906)(3.685) 01
600 12638981 MANIFOLD,EXH(W/3WAY CTLTC CONV)(INCLS 626,906) 01
610 12607338 SHIELD,EXH MANIF HT 01
611 11519840 BOLT,HFH,M6X1X12.3,6.3 THD,14.2 OD,10.9,GMW3359,MACH,MAT-PT(EXH MANIF H/SHLD) 03
620 12638982 MANIFOLD,EXH(W/3WAY CTLTC CONV)(INCLS 626,635,636,906)(3.685) 01
620 12638982 MANIFOLD,EXH(W/3WAY CTLTC CONV)(INCLS 626,635,636,906) 01
623 11609746 NUT,HFH,M8X1.25,8.9THK,17.6 O.D.,10 STL,GMW3200, PREV TORQUE(EXH MANIF) 04
624 12345493 SEALANT, TRANS BOLT ADHESIVE(GENERAL PURPOSE) AR
624 11588728 BOLT,EXH MANIF CLA(M8X1.25X50 OD-8.8)(REDUCED BODY)(3.671) 12
625 11562490 STUD,STRAIGHT,M8X1.25X20,M8X1.25X40,69 TL,9.8,GMW3179,EXT HEX SOCKET(EXH MANIF) 04
626 11609596 STUD,CTLTC CONV(PART OF 600,620)(M8X1.25X50, 18 OD) 02
630 12576372 SHIELD,EXH MANIF HT 01
631 11519840 BOLT,HFH,M6X1X12.3,6.3 THD,14.2 OD,10.9,GMW3359,MACH,MAT-PT(EXH MANIF H/SHLD) 03
635 12568289 SHIELD,EXH MANIF LWR HT(PART OF 620) 01
636 10229247 RIVET,EXH MANIF H/SHLD(PART OF 620)(3.601) 02
701 12567376 BODY,THROT(W/THROT ACTR)(INCLS 702)(ACDelco #217-2294) 01
702 11519973 BOLT,HFH,M6X1X60,18MM THD,14.2 OD,8.8,3359GMW,REDUCED BODY,MAT PT.(PART OF 701) 04
703 12571741 GASKET,THROT BODY(ACDelco #12571741) 01
740 12614973 SENSOR,MAP(INCLS SEAL)(INCLS 741)(MATING CONN W/LEADS USE 88987997)(ACDelco #213-796) 01
741 16194007 SEAL,MAP SEN(PART OF 740) 01
742 12587812 BRACKET,MAP SEN 01
743 11518950 STUD,HFH,M6X1X16,M6X1X14,34.7 TL,13 O.D.,10.9,GMW3359(MAP SEN) 01
744 12581282 VALVE,EVAP EMIS CNSTR PURGE SOL(INCLS 745)(ACDelco #214-1105) 01
745 SEAL,EVAP EMIS CNSTR PURGE SOL VLV(O RING)(PART OF 744)
746 11519941 BOLT,HFH W/SHLDR,M6X1X22,13.8 THD,15 OD,9.8,6280M,MACH,DOG-PT(EVAP EMIS CNSTR PURGE SOL) 01
747 25765595 PIPE,EVAP EMIS CNSTR PURGE(INCLS 748,749)(PART OF PIPE ASM-BRK & FUEL FEED & EVAP EMIS) 01
748 VALVE,EVAP EMIS CNSTR PURGE(PART OF 747)
749 CAP,EVAP EMIS PIPE(PART OF 747)
750 12572203 RETAINER,PCV HOSE EL(PART OF 500) 01
801 12567655 GASKET,EXH MANIF(ACDelco #12567655) 02
900 11519170 BOLT,HFH,M8X1.25X45,22 THD,18 OD,8.8,3359GMW,REDUCED BODY.(WAT OTLT) 03
902 12575237 TUBE,PCV(PART OF 500)(PLASTIC TUBE)(POA INTAKE MANIFOLD) 01
903 12571223 PLUG,P/B VAC SCE HOLE(PART OF 500)(16.0 MM) 01
904 12559120 INSULATOR,UPR INT MANIF CVR(PART OF 591)(HORSE-SHOE SHAPED)(UPR)(ACDelco #12559120) 02
905 12575657 SENSOR,HTD OXY(POSN 1)(IN EXH MANIFOLD/CROSSOVER)(MATES W/CONN 89046846 6-WAY W/LEADS)(ACDelco #213-1572) 02
906 25709703 SEAL,CTLTC CONV(PART OF 600,620)(ROUND METAL SEAL) 02
908 12585313 PLUG,ENG COOL AIR BL(PART OF 380) 01
909 12616537 COVER,INT MANIF(RR) 01
909 12616537 COVER,INT MANIF(RR)(3.265) 01